


CONTENTS

ENGINE PART

CYLINDER HEAD & CYLINDER HEAD HOOD
CYLINDER BLOCK

CRANKCASE & CONNECTING ROD & PISTON
VALVES & ROCKER ARM

CAM & TENSIONER

OIL PUMP

FILTER ELEMENT & ELEMENT COVER

INLET PIPE

MAGNETO

CRANKCASE

LEFT CRANKCASE COVER & RIGHT CRANKCASE COVER
STARTING CLUTCH

CLUTCH

MAIN SHAFT & COUNTERSHAFT
GEARSHIFT CAM & FORK

KICK STARTER

STARTING MOTOR

CHASIS PART

STEERING

FRONT FORK
FRONT WHEEL ASSY
FRONT DISK BRAKE
MUFFLER ASSY

AIR CLEANER ASSY
FUEL TANK ASSY
COVER

SEAT ASSY

O 00 N o un b

10
11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29



REAR WHEEL ASSY

REAR SWINGING ARM ASSY
FRAME ASSY

REAR SHOCK ABSORBER ASSY
FRONT FENDER

LIGHTS AND COVERS
FOOTREST

ELECTRICAL EQUIPMENT 1
SPEEDOMETER

LOCK ASSY

TAIL LIGHT, REAR SIGNAL & REAR FENDER
LUGGAGE BOX

TOOL KIT

ENGINE

30
31
32
33
34
35
36
37
38
39
40
41
42
43



ENGINE PART



E-1: CYLINDER HEAD & CYLINDER HEAD HOOD

NO [PARTCODE DESCRIPTION QTY
1 |3011039 |[Cylinder head comp | 1
2 13011041 [Cylinder head comp Il 1
3 [3010033 |[Cylinder head lift cover 2
4 13210035 |[O-ring 79 x 2.9 2
5 3010034 |Cover,valve 4
6 [3210036 [O-ring44.5x 3.1 4
7 13222032 |Stud M8 x 216-Ct MnPh 8
8 3011040 |Plug,spark 2
9 |[3160088 |Gasket,cylinder head 2
10 |[3270003 [Dowel pin,10 x14 4
11 (3158035 [Sensor,cylinder temp 1
12 3160089 [Gasket,cylinder head cover,LH 2




E-2:

CYLINDER BLOCK

NO [PARTCODE DESCRIPTION QTY
1 (3021022 |[Block comp. I,cylinder 1
2 13021023 |Block comp. ll,cylinder 1
3 3160090 [Gasket I,cylinder block 1
4 13160091 |Gasket ll,cylinder block 1




E-3 : CRANKSHAFT & CONNECTING ROD & PISTON

NO [PARTCODE DESCRIPTION QTY
1 |[3032026 |Crankshaft and connecting rod 1
2 13226026 |Locknut 1
3 |3030021 |[Piston 2
4 13031023 |Pin,piston 2
5 (3031024 |Circle,piston pin 4
6 |3033049 |[Ring set,piston 2
7 13020039 |Sprocket,timing drive 1




E-4 : VALVES & ROCKER ARM

NO [PARTCODE DESCRIPTION QTY
1 13012086 [Valve,inlet 2
2 13012087 |Valve,exhaust 2
3 13012088 |Oil seal,valve stem 4
4 13012089 |Spring,valve 4
5 13012090 |[Split cone,valve 8
6 3012091 |Rocker arm Assy 4




E-5: CAM & TENSIONER

NO [PARTCODE DESCRIPTION QTY
1 (3012092 [Camshaft 1
2 13012093 [Camshaft,ll 1
3 3012094 |Sleeve,camshaft 2
4 13012095 |Sprocket,timing driven 2
5 13020029 |Chain,timing 2
6 3020030 |Guide 2
7 13020031 |Plate,tensioning 2
8 13020032 [Tensioner Assy 2
9 (3160092 |Gasket,tensioner 2




E-6 : OIL PUMP

NO [PARTCODE DESCRIPTION QTY
1 |3050012 |Pump Assy,oll 1
3 3052022 |Gauze set,oil filter 1
4 13052023 [Cover,olil filter gauze 1
5 13210037 |O-ring 1




E-7: FILTER ELEMENT & ELEMENT COVER

NO [PARTCODE DESCRIPTION QTY
1 3052024 |Element,filter 1
2 3052025 [Cover,filter element 1
3 (3210038 |O-ring,64 x 3.6 1

10



E-8 : INLET PIPE

NO

PARTCODE

DESCRIPTION

QTY

3150023

Pipe,inlet

11



E-9: MAGNETO

NO [PARTCODE DESCRIPTION QTY
1 |[3130025 [Stator comp,magneto 1
2 3131014 |Rotor comp,magneto 1

12



E-10 : CRANKCASE

QTY

DESCRIPTION
Crankcase comp,RH

Pipe,exhaust
Plug,drain

Crankcase comp,LH

3061038
3061040
3222033
3061039

NO [PARTCODE

1
2
3
4

13



E-11: LEFT CRANKCASE COVER & RIGHT CRANKCASE COVER

NO |PARTCODE DESCRIPTION QTY
1 |3060024 Cover,crankcase,LH 1
2 |3060025 Plug 1
3 3210040 0O-ring,22.7 x 3.1 1
4 13060026 Plug,view hole 1
5 3210041 O-ring 13.6 x 2.1 1
6 [3160094 Gasket,crankcase cover,LH 1
7 13063023 Cover,crankcase,RH 1
8 [3160095 Gasket,crankcase cover,RH 1
9 |[3212031 Hole,oil view 1
10 |3063017 Dipstick 1
11 (3210039 O-ring,dipstick 1

S

14



E-12 : STARTING CLUTCH

NO [PARTCODE DESCRIPTION QTY
1 (3121004 (Dual-gear 1
2 3121005 [Shaft,dual-gear 1
3 3123012 |Gear comp,starting clutch 1
4 13123013 |Clutch comp 1

15



E-13: CLUTCH

NO [PARTCODE DESCRIPTION QTY
1 (3090034 |Body comp,clutch 1
2 13271005 |Key,plan 1
3 3090035 ([Pusher comp,clutch 1
4 13090036 |Lever comp,clutch 1
5 13090037 |[Spring 1
7 13201008 |Bearing,needle,HK1412Z 1

16



E-14 : MAIN SHAFT & COUNTERSHAFT

———

¥
i
!

NO [PARTCODE DESCRIPTION QTY
1 |[3083031 [Shaft comp,main 1
2 13083032 [Countershaft comp 1
3 3083033 |Sprocket,output (16T) 1
4 13083034 |Plate,sprocket fixing 1
5 13212032 |Oil seal 25 x 45 x 6 1

17



E-15: GEARSHIFT CAM & FORK

NO [PARTCODE DESCRIPTION QTY
1 (3100025 [Cam comp,gearshift 1
2 13100026 |Fork, I 1
3 3100027 |Fork, I 1
4 |3100028 |Fork, Il 1
5 13100029 |Lifter,primary 1
6 3100030 |[Spring,lifter 1
7 13201009 |Bearing,needle,HK3512 1

18



E-16 : KICK-STARTER

NO [PARTCODE DESCRIPTION QTY
1 (3101015 |[Shaft Assy,gearshift 1
2 13101016 |Pedal Assy,gearshift 1
3 13212034 |[Oilseal 12 x22 x5 1

19



E-17 : STARTING MOTOR

.
|
|
|

[ e

NO

PARTCODE

DESCRIPTION

QTY

3120011

Motor,starting

J

L.

20



CHASSIS PARTS



F-1: STEERING

NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY

2550302 HANDLEBAR 1 10 |3411021 LEFT LEVER BRACKET WITH LEVER 1
2 3410044 SWITCH ASSY,R 1 11 3411026 LEFT LEVER 1
3 3353529 GAS GRIP (BROWN) 1 12 13480031 CABLE ASSY M10 1

3353539 GAS GRIP (BLACK) 13 13480032 CABLE ASSY M12 1
4 13420051 BUSH,HANDLE BAR 2 14 13561081 REAR VIEW MIRROR ASSY (AL) 1
5 |3420506 BALANCER 2 15 |3561079 REAR VIEW MIRROR,L 1
6 3420050 BAR,HANDLE 1 16 3561080 REAR VIEW MIRROR,R 1
7 |3410038 SWITCH ASSY,L 1 17 3357502 SLEEVE, THROTTLE 1
8 3353528 LEFT GRIP (BROWN) 1 18 3482008 CABLE ASSY,CLUTCH 1

3353538 LEFT GRIP (BLACK) 19 3230489 SOCKET SCREW M6 x 12 2
9 |[3411027 CLUTCH LEVER SWITCH 1

21



F-2 : FRONT FORK

NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY
3510120 FRONT R.SHOCK ABSORBER (720) 17 13230499 SOCKET SCREW M8 x 40 2
' 3510129 FRONT R.SHOCK ABSORBER (695) ! 18 3250072 WASHER 8 2
3510119 FRONT L.SHOCK ABSORBER (720) 19 3230554 SOCKET SCREW M8 x 25 4
? 3510128 FRONT L.SHOCK ABSORBER (695) ! 20 |3429528 CABLE HOLDER,FRONT BRAKE TUBE 1
3 3510123 O RING 1 21 |3230490 SOCKET SCREW M6 x 12 1
4 3510124 COVER 1 22 |3250015 SPRING WASHER 8 4
5 3510125 PLUG SCREW 1 23  |3425452 CABLE HOLDER 2
6 3421557 LOWER BRACKET ASSY 1 24 13250411 WASHER 6 4
7 3421552 UPPER BRACKET 1 25 13230492 SCREW M6 x 16 2
8 3421005 HANDLE FIXING BLOCK 1 26 |3570059 NUT M22 x 1 1
9 3570061 BALL RACE COMP. 1 27 13238029 NUT M6 2
10 |3250420 GASKET 1 28 12550322 REAR FENDER(INNER) BRACKET,R 2
11 |3570062 BALL RACE COMP. 1 29 3376002 SIDE REFLECTOR 2
12 |3250416 WASHER 10 2 30 |3570060 STEEL BOWL BEARING 1
13 |3250003 WASHER 10 2 31 |3570065 BALL RACE COVER 1
14 |3230540 SOCKET SCREW M10 x 1.25 x 35 2 32 |3570063 BALL RACE COMP 1
15 |3230489 SOCKET SCREW M6 x 12 2 33 |3570064 GASKET 1
16  |2550236 BRACKET 1

22



F-3: FRONT WHEEL ASSY

({{(((((((\
®

NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY
1 3502552 TIRE 100/80-17,EEC,C6017 1 3500167 RIM COMP2.5 x 17 (RED) 1
2 3287551 COLLAR 2 3500186 BUSH 1
3 [3230431 BOLT 4 3503514 CAP,VALVE,RIM, TR412 1
4 |3541025 DISC,$267 1 10 |3503512 TIRE 2.5-17 1
5 3500184 OIL SEAL 25 x 35 x 5,R 2 11 |3402010 SPEEDOMETER GEAR COMP 1
6 3500185 BALL BEARING 6202-2RS 2 12 |3285068 FR. WHEEL AXLE M14 x 1.5 x 207 1
7 |3500166 RIM COMP 2.5 x 17 (BLACK) 1 13 |3503516 FLAP 1

23




F-4 : FRONT DISK BRAKE

NO | PARTCODE DESCRIPTION QTY
1 |3547123 HANDLE,FR 1
2 3547021 BRAKE SWITCH 1
3 3547130 CYLINDER COMP MODEL 1 REAR 1
4 3547131 FR.BRAKE HOSE 1
3547142 CALIPER ASSY (BLACK)

5 3547132 CALIPER ASSY (SILVER) 1
3547140 CALIPER ASSY (GOLD)

6 3547124 BRAKE PAD KIT
3230540 SOCKET SCREW M10 x 1.25 x 35
3540101 FRONT HYDRAULIC BRAKE (SILVER)

8 3540102 FRONT HYDRAULIC BRAKE (GOLD) 1
3540103 FRONT HYDRAULIC BRAKE (BLACK)

24



F-5: MUFFLER ASSY

NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY
1 |2530146 MUFFLER COMP 1 8 3238071 |NUT 4
2 [3322022 VENT-PIPE 1 9 |3230552 |SOCKET SCREW M8 x 40 1
3 [3334012 GROMMET,EXHAUST PIPE 2 10 |3250015 |SPRING WASHER 8 1
4 13330017 SHIELD 1 11 |3250072 |WASHER 8 1
5 [3158049 OXYGEN SENSOR 2 12 3230491 |SOCKET SCREW M6 x 16 2
6 [3334011 GROMMET,EXHAUSTPIPE 1 13 |3238033 |FLANGE NUT M8 1
7 3339005 CLAMP,MUFFLER 1 14 3250015 |[SPRING WASHER 4

25




F-6 : AIR CLEANER ASSY

NO |PARTCODE DESCRIPTION QTY
1 3153036 AIR CLEANER ASSY (WITHOUT VALVE) L
3153044 AIR CLEANER ASSY (WITH VALVE)

2 3154054 FILTER 1
3 |3158004 THROTTLE BOBY 1
5 (3262012 CLIP,AIR CLEANER ASSY 1
6 (3262008 CLIP 13-19 1
7 3261007 CLIP 12 1
8 (3230514 SOCKET SCREW M6 x 25 2
9 3250411 WASHER 6 2

/7

26



F-7: FUEL TANK ASSY ?

— :

"’F ! E—iﬁ%

7

O s %
20

\
28
NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY
1 |[3470570 FUEL TANK COMP 1 20 |3158011 [INJECTOR CAP 2
2 |3358513 CUSHION,FUEL TANK,FR 1 21 |3287554 [COLLAR 2
3 |3358518 RUBBER 1 22 3158005 (OIL ATOMIZER 2
4 13453038 FUEL TANK DECOR PANEL 1 23 3210042 (O RING SEAL 2
5 |[3230487 SOCKET SCREW M5 x 8 5 24 13262004 [CLIP,10-16 2
6 [3230515 SOCKET SCREW M6 x 40 2 25 3250411 (WASHER 6 2
7 |3358514 RUBBER 2 26 |3250058 |[(WASHER 5 6
8 [3287555 COLLAR 2 27 13210033 (O RING SEAL 6
9 |[3358515 RUBBER 1 28 |3470565 [CARBON TANK 1
10 (3470568 GASOLINE PUMP 1 29 12550205 [BRACKET,CARBON TANK 1
11 (3230435 SOCKET SCREW M5 x 20 6 30 3470566 |CONTROL VALVE 1
12 3423185 BRACKET,FUEL FILTER 1 31 (3351003 |FUEL TUBE,®4.5x ©8.5 1
13 (3402518 SENDER UNIT 1 32 (3351001 |[EPA FUEL TUBE,®5 x ®10 1
14 |3351512 RUBBER 2 33 3261006 |WIRE CLIP,9 1
15 |3470567 FUEL FILTER ASSY 1 34 |3261001 |WIRE CLIP,7 3
16 3226009 NUT M6 9 35 3261002 |WIRE CLIP,8 1
17 3158023 TUBING COMBINATION 1 36 3230492 |SOCKET SCREW M6 x 16 4
18 |3158022 TUBING COMBINATION 1 37 (3351002 |FUEL TUBE,®3.5x ®7.5 1
19 3230497 SOCKET SCREW M6 x 50 2

27



F-8 : COVER

NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY
1 3440005 TRIANGULAR COVER 2 7 |3440006 ([NUMBER PLATE 2
2 |2550248 CHAIN WHEEL COVER 1 8 |3230357 |SELF-TAPPING SCREW 8
3 |3451142 RIGHT COVER,ABS 9 |3230497 |BOLT,M6 x 50 1
5 3451150 RIGHT COVER 1 10 |3230495 |BOLT,M6 x 30 1

3451179 RIGHT COVER (BLACK) 11 3230490 |BOLT,M6 x 12 6
4 13451141 LEFT COVER,ABS 12 13250409 |GASKET,6x 12x0.5 6
6 3451149 LEFT COVER 1 13 |3230351 |SELF-TAPPING SCREW 4
3451178 LEFT COVER (BLACK) 14 3230514 |BOLT,M6 x 25 1

28




F-9: SEAT ASSY

NO |PARTCODE DESCRIPTION QTY
1 [3460183 SINGLE SEAT (BLACK) (ITALJET)
3460215 SINGLESEAT (RED) (BUCCANEER) 1
2 3460222 RUBBER 8
3 3460186 DOUBLE SEAT (BLACK) (ITALJET) 1
3460216 DOUBLE SEAT (RED) (BUCCANEER)
4 13230494 BOLT,M6 x 25 2
5 13226009 NUT M6 2
6 3453037 TAIL COVER 1
7 3250409 GASKET,6 x12x0.5 2

29



F-10 : REAR WHEEL ASSY

NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY
n 3502553 TIRE 130/90-15,EEC,C6017 1 18 13226009 NUT M6 1
3502572 TIRE 130/90-15,C7208 19 3547141 AXLE 1
2 3287549 COLLAR 2 20 3273001 SPLIT PIN,1.6 x 16 1
3 |3544505 BRACKET,REAR BRAKE 1 21 3220015 SOCKET SCREW M6 x 20 2
4 13541026 BRAKE DISC,RR. 1 22 3503513 TIRE 3.0-15 1
5 |3500184 OIL SEAL 25 x 35 x 5,R 1 23 3503514 CAP,VALVE,RIM, TR412 1
6 3500185 BALL BEARING 6202-2RS 2 24 13230431 BOLT 4
7 3500169 RIM COMP 3.0 x 15 (RED) 1 25 3500187 BUSH 1
3500168 RIM COMP3.0 x 15 (BLACK) 26 3547125 BRAKE PAD KIT 1
8 3504006 BOLT,CHAIN WHEEL 4 97 3547133 CALIPER ASSY (SILVER) L
3238070 NUT M10 4 3547139 CALIPER ASSY (GOLD)
10 |3504003 SPROCKET 1 28 |3547134 BRAKE HOSE COMP.RR 1
11 |3250418 GASKET,58.5x 70 x 2 1 30 |3547135 REAR BRAKE CUP 1
12 |3250417 GASKET,58 1 31 |3547136 CYLINDER COMP.RR 1
13 |3250411 WASHER 6 1 3542035 DISC BRAKE ASSY,RR (SILVER)
14 |3230498 SOCKET SCREW M8 x 25 2 32 13542036 DISC BRAKE ASSY,RR (GOLD) 1
15 |3250015 SPRING WASHER 8 2 3542037 DISC BRAKE ASSY,RR (BLACK)
16 |3250072 WASHER 8 2 33 |3503515 FLAP 1
17 |3230492 SOCKET SCREW M6 x 16 1

30




F-11:

NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY
1 3238085 NUT M14 2 13 3238084 |NUT M8 2
2 |3515002 DUST SEAL 2 14 3230536 [BOLT M8 x 50 2
3 |3515003 COLLAR 2 15 |3531575 |CASE, SPROCKET 1
4 13515004 COLLAR 2 16 3230490 |SOCKET SCREW M6 x 12 2
5 |[3531580 BUFFER, CHAIN TOUCH DEFE 1 17 |3454043 |REAR FENDER 1
6 (3285070 BOLT, M14 x 1.5 x 255 1 18 |3230357 |TAPPING SCREW 4.8 x 16 1
7 3230399 BOLT, M6 x 3 x 16 3 19 |3238062 |SPRING NUT M6 2
8 2550244 REAR SWINGING ARM (BLACKH 1 20 3230491 ([SOCKET SCREW M6 x 16 2

2550235 REAR SWINGING ARM (RED) 21 |3515005 [COLLAR 1
9 |[3230551 SOCKET SCREW M8 x 35 2 22 |3531579 [DRIVE CHAIN 530H 114 1

10 |3287552 BUSH 2 23 3240024 |[(WASHER 14 2
11 3531577 ADJUSTER,CHAIN 2 24 13238060 |[SPRING NUT 4.2 1
12 13285069 SCREW AXLE ®15 x 272 1 25 (3250411 |WASHER 6 2

31




F-12 : FRAME ASSY

37

?j\\ / TN
40 O\/@
4 < ? o 36
s
=N
ov—g -
e
kre”

NO PARTCODE DESCRIPTION QTY 16 |2550251 SIDE STAND COMP (BLACK)

2550228 FRAME COMP (RED) 2550229 SIDE STAND COMP (RED) !
! 2550250 FRAME COMP (BLACK) ! 17 2550216 BRACKET,COVER CAP 2

2550257 RIGHT FRONT BRACKET,ENGINE (BLACK) 18 3230489 SOCKET SCREW M6 x 12 6
? 2550230 RIGHT FRONT BRACKET,ENGINE (RED) ! 19 |3230517 SOCKET SCREW M8 x 20 5
3 |3230507 BOLT M8 x 16 9 20 |2550222 BRACKET,SIDE COVER 2
4 |3250015 SPRING WASHER 8 9 21 |2550224 BRACKET,SIDE COVER 1
5 3250072 WASHER 8 15 22 3226010 NUT M6 4
6 3238033 NUT M8 3 23 |2550219 ECU HOLDER 1

2550256 LEFT FRONT BRACKET,ENGINE (BLACK) 24 [3358510 RUBBER 2
! 2550231 LEFT FRONT BRACKET,ENGINE (RED) ! 25 |2550204 FRONT BRACKET,FUEL TANK 1
8 3230490 SOCKET SCREW M6 x 12 4 26 3230490 SOCKET SCREW M6 x 12 12
9 3425452 CABLE HOLDER 2 27 |3358511 RUBBER 6
10 3429529 CABLE HOLDER,CLUTCH CABLE 2 28 |2550223 BRACKET,SIDE COVER 1
11 [3230538 BOLT, M8 x 150 1 29 |2550232 REAR BRACKET,ENGINE (RED) 1
12 [3230537 BOLT, M8 x 110 2 2550258 REAR BRACKET,ENGINE (BLACK)
13 (3238084 NUT M8 1 30 [2550206 BRACKET,ELECTRICS 1
14 3230371 BOLT, SIDE STAND MOUNTING 1 31 |2550209 FRONT BRACKET,SEAT 1
15 |3391502 TENSION SPRING,SIDE STAND 1 32 |3230491 SOCKET SCREW M6 x 16 2

32




33 2550210 BRACKET,FRAME PLATE 4
34 2550211 BRACKET,SEAT LOCK 1
35 2550300 BRACKET ,ELECTRICS 1
36 13358525 RUBBER 2
4300002 FRAME PLATE,E4 (COPPER) 1
¥ 4300042 FRAME PLATE 1
38 3274001 RIVET 3.2x9 2
2550259 REAR BRACKET ,ENGINE
% 2550233 REAR BRACKET ,ENGINE !
40 13358025 RUBBER 8
2
41 3356501 RUBBER 1
42 3250411 WASHER 6 10
43 12550299 CHOCK 2
44 3413002 STOP SWITCH, SIDE STAND 1
45 3230547 PAN HEAD SCREW,M6 x 20 1
46 3531614 CHAIN SLIDER 1
a7 3230493 SOCKET SCREW M6 x 20 2
48 3230514 SOCKET SCREW M6 x 25 2

32



F-13 : REAR SHOCK ABSORBER ASSY

NO [PARTCODE DESCRIPTION QTY
| |3512101 RR. SHOCK ABSORBER,MODEL1 (300) .
3512103 RR. SHOCK ABSORBER,MODEL1 (295)
2 3230541 SOCKET SCREW M10 x 1.25 x 45 2
3 13238070 NUT M10 2
4 3250416 WASHER 10 x 20 x 2 4

33



F-14 : FRONT FENDER

NO [PARTCODE DESCRIPTION QTY
1 3445038 FRONT FENDER,SILVER 1
2 |2550260 FRONT FENDER,BRACKET 1
3 |2550290 FIXED PLATE,FRONT FENDER 2
4 13230490 SOCKET SCREW M6 x 12 4
5 (3226009 NUT M6 4
6 [3230494 BOLT M6 x 25 4
7 13250409 WASHER 6 x 12 x 0.5 4
8 3355507 RUBBLE 1

34



F-15: LIGHTS AND COVERS

NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY

1 3372082 LIGHT (PLATING) 1 2550325 LEFT HEADLIGHT BRACKET 1
3372083 LIGHT (BLACK) 2550326 RIGHT HEADLIGHT BRACKET 1
3373005 BULB (12V5W) 3226009 NUT M6 2

3 3372038 BULB,HS1 1 10 |3230490 SOCKET SCREW M6*12 4
3374101 FLASHER LIGHT,FR.R (BLACK) 11 3230357 SELF-TAPPING SCREW ST4.8*16 1

4 3374107 FLASHER LIGHT,FR.R (PLATING) 1 12 |3441011 HEADLAMP SHIELD 1
3374139 FLASHER LIGHT,FR.R (PLATING)(LED,DOT) 13 2550252 NET COVER,HEADLIGHT (BLACK)

3374141 FLASHER LIGHT,FR.R (BLACK)(LED,DOT) 2550253 NET COVER,HEADLIGHT (RED) 1
3374100 FLASHER LIGHT,FR.L (BLACK) 17 2550254 NET COVER,HEADLIGHT (BLACK)

5 3374106 FLASHER LIGHT,FR.L (PLATING) 1 14 13230489 SOCKET SCREW M6*12 2
3374138 FLASHER LIGHT,FR.L (PLATING)(LED,DOT) 15 13358512 RUBBER,BATTERY 2
3374140 FLASHER LIGHT,FR.L (BLACK)(LED,DOT) 16 3250411 WASHER 6 2

6 3374076 BULB (12V10W) 2 18 |3358521 RUBBER,FRONT TURN LIGHT 2

35




F-16 : FOOTREST

NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY
1 [3428528 RIGHT PEDAL ASSY 1 13 3226009 |NUT M6 1
2 |3428527 LEFT PEDAL ASSY 1 14 |3390505 |TENSION SPRING 1
3 |3358517  [RUBBLE 1 15 |3422511 |[PROTECTING SHIELD 1
4 3287550 STEP BUSH ®9 x ®12 x $25 x 25 x 27 1 16 3230489 |SCREW M6 x 12 4
5 13230539 SOCKET SCREW M10 x 1.25 x 25 4 17 13230493 |SOCKET SCREW M6 x 20 1
6 3250003  [WASHER 10 4 18 |3230495 |[SOCKET SCREW M6 x 30 1
7 (3101013 GEARSHIFT CONTROL LEVER 1 19 13250411 |WASHERS®6 4
8 |3285067  |SCREW AXLE 1 20 |3428540 |RIGHT FRONT PEDAL 1
9 |3285066  |SCREW AXLE 1 21 |3428542 |RIGHT REAR PEDAL 1

10 |3230514 SOCKET SCREW M6 x 25 1 22 13428539 |LEFT ERONT PEDAL 1

11 |3544504  |BRAKE PEDAL 1 23 |3428541 |LEFT REAR PEDAL 1

12 13250416 WASHER 10 x 20 x 2 1

36




F-17: ELECTRICAL EQUIPMENT I

NO [PARTCODE DESCRIPTION QTY NO PARTCODE DESCRIPTION QTY

1 3370227 WIRE HARNESS ASSY 1 11 |3370230 |FUSE 15A,250V 1
3370236 WIRE HARNESS ASSY (DOT) 12 3370228 |WIRE 1

2 |3379518 BATTERY ASSY (12V,8AH) 1 3370241 |WIRE (DOT)
3 |[3378501 STARTER RELAY COMP ASSY 1 13 |3378016 |IGNITION COIL 2
4 13382504 FUSE BOX 1 14 3230496 |SCREW M6 x 35 2
5 |[3376509 FLASHER 1 15 |3226009 |FLANGE NUT M6 2
6 (3230492 SCREW M6 x 16 4 16 |3250411 |WASHER 6 4
7 3379015 REGULATOR COMP 1 19 |3378508 |RELAY 3
8 |[3375515 HORN 1 20 [3287521 |BUSH,96.5x ®12x 16 2
9 [3230489 SCREW M6 x 12 2 21 |[3378024 |IGNITION COIL 2
10 |[3380002 DIODE 1 22 |3158008 |[ECU 1
11 |3370229 FUSE 10A,250V 2

37




F-18 : SPEEDOMETER

NO |PARTCODE DESCRIPTION QTY
1 |[3400121 SPEEDOMETER 1
2 |3481514 SPEEDOMETER CABLE 1
3 |3400118 SIGNAL INDICATING LIGHT 4
4 13400090 BULB 12V3W 1

38



F-19 : LOCK ASSY

NO [PARTCODE DESCRIPTION QTY
1 3490039 LOCK ASSY 1
2 3230492 BOLT M6 x 16 2
3 3230494 BOLT M6 x 25 2
4 13230324 PAN HEAD SCREW M5 x 12 2
5 [3492007 SEAT LOCK PEDESTAL 1
6 3481014 SEAT CABLE 1

39



F-20 : TAIL LIGHT , REAR SIGNAL & REAR FENDER

s i
Z,
&

~

’

)
14
13
NO | PARTCODE DESCRIPTION QTY NO |PARTCODE DESCRIPTION QTY
3454042 REAR FENDER 1 6 |3374076 BULB R10W 1
2550201 REAR FENDER BRACKET 1 7 3373565 TAIL LIGHT (BLACK) 1
3374102 REAR LEFT TURN LIGHT (PLATING) 3373566 TAIL LIGHT (PLATING)
3374108 REAR LEFT TURN LIGHT (BLACK) 3230431 BOLT,DISC PLATE M8 x 25 x 5 1
3 |3374132 REAR LEFT TURN LIGHT (PLATING)(LED,DOT) 1 3230494 SOCKET SCREW M6 x 25 2
3374134 REAR LEFT TURN LIGHT (BLACK)(LED,DOT 10 2550215 INSIDE BRACKET,REAR FENDER 1
3374146 REAR LEFT TURN LIGHT (AMBER) 11 3226009 FLANGE NUT M6 1
4 3373568 TAIL LIGHT COVER (PLATING) 1 12 3376006 REAR REFLECTOR 1
3373567 TAIL LIGHT COVER (BLACK) 13 3230492 SOCKET SCREW M6 x 16 2
3374103 REAR RIGHT TURN LIGHT (PLATING) 14 13230493 SOCKET SCREW M6 x 20 1
3374109 REAR RIGHT TURN LIGHT (BLACK) 15 |3358522 RUBBER,REAR TURN LIGHT 2
5 3374133 REAR RIGHT TURN LIGHT (PLATING)(LED,DOT) 1 16 2550341 REAR LICENSE PLATE BRACKET 1
3374135 REAR RIGHT TURN LIGHT (BLACK)(LED,DO 17 13230347 SELF-TAPPING SCREW ST3.5 x 12 2
3374147 REAR RIGHT TURN LIGHT (AMBER)

40




F-21 : LUGGAGE BOX

NO |PARTCODE DESCRIPTION QTY
1 |3450083 LUGGAGE BOX 1
2 |3230490 SOCKET SCREW M6 x 12 1
5 |2550334 ARMREST (BLACK)

2550335 ARMREST (RED) 1
4 2550303 ARMREST (ELECTROPHORESIS BLACK)
5 |3230430 BOLT,DISC PLATE M8 x 25 1
6 |3287560 STEP BUSH ®8 x $10.2 x ®15 x4 x 6 1
7 3230515 BOLT,M6 x 40 4
8 |3226009 FLANGE NUT M6 4

41



F-22 : TOOL KIT

NO [PARTCODE DESCRIPTION QTY
1 |3560508 TOOL KIT 1
2 |3355506 RUBBER STRAP 1
3 |2190001 KICKSTAND 1
4 12170006 KICKSTAND
5 [2550330 KICKSTAND 2
6 [2550331 KICKSTAND 1
7 3230482 SOCKET BOLT M8 x 50 2
8 |2550262 BUSH,KICKSTAND 2
9 |[3427549 WHEEL,KICKSTAND 2
10 |[2550263 BUSH,KICKSTAND 2
11 (3230499 BOLT,M8 x 40 4
12 3250072 WASHER 8 x 16 x 1.5 8
13 3238033 FLANGE NUT M8 4

42



E-O : ENGINE

QTY

DESCRIPTION

250 V ENGINE
O RING SEAL

BRACKET,SENSOR

TEMPERATURE SENSOR

PAN HEAD SCREW M4 x 8

WASHER 4 x9x 1

3180029
3210042
2550225
3158006
3223016
3240034

NO |PARTCODE

1
2
3
4
5
6

43






